
Parts Breakdown HM1211B

Page 1 of 3 2/13



Parts Breakdown HM1211B

Fig # Part ID Part Name Quantity

Products with multiple versions are listed in subsiding order with the newest version on top not indented

 1 151310-9 BARREL COMPLETE, HM1211B  1
 2 922451-6 H.S.H. BOLT M8X30, JS3200  4
 3 213655-4 O RING 56, HR3851  1
 4 321732-9 STRIKER, HM1211  1
 5 412049-2 PISTON RING 40, HM1211B  1
 6 341862-0 INNER RING 36, HM1211B  1
 7 412049-2 PISTON RING 40, HM1211B  1
 8 341862-0 INNER RING 36, HM1211B  1
 9 256120-0 PIN 10, HM1211  1
 10 150041-7 CRANK CAP CPL., HM1211B  1
 11 213754-2 O RING 71, HR5000  1
 12 315419-3 CONNECTING ROD, HR5000  1
 13 212208-6 N. BEARING 1516, HR5000  1
 14 152180-9 CRANK SHAFT COMPLETE, HM1211  1
 15 254001-2 WOODRUFF KEY 4, LS1016L  1
 16 962251-2 RETAINING RING R-52, HR5000  1
 17 211327-5 BALL BEARING 63604LLU, HR5000  1

 211314-4  BALL BEARING 6304, HM1211,T1

 18 213656-2 O RING 53, AN451  1
 19 156863-3 CRANK HOUSING COMPLETE, HM1211B  1
 20 213306-9 OIL SEAL 20, HM1211B  1
 21 221701-9 H. GEAR 50, HM1211  1
 22 211209-1 BALL BEARING 6202, HM1211  1
 23 256111-1 PIN 6, HM1500  1
 24 157799-9 GEAR HOUSING, HM1211B  1
 25 321441-0 PISTON, HM1211  1
 26 267059-2 F. WASHER 32, HM211B  1
 27 261054-4 NYLON WASHER 32, HM1211  1
 28 253845-7 F. WASHER 31, HM1211  1
 29 213604-1 O RING 50, 6911D  1
 30 322569-7 IMPACT BOLT, HM1211B  1
 31 213472-2 X RING 35, HM1211  1
 32 213464-1 O RING 34, HM1211  1
 33 256219-1 PIN 4, HM1500  1
 34 322570-2 TOOL RETAINER, HM1211B  1
 35 322571-0 TOOL HOLDER, HM1211B  1
 36 922451-6 H.S.H. BOLT M8X30, JS3200  4
 37 231281-7 COMP. SPRING 15, HM1500  1
 38 322699-4 RETAINING RING, HM1500  1

 322560-5  RETAINER RING, HM1800

 39 331180-4 SEAL, HM1211  1
 40 213460-9 O RING 35, LS1016L  1
 41 211206-7 B. BEARING 6202LLB, 5007F  1
 42 213202-1 DUST SEAL 15, 5402A  1
 43 241638-4 FAN 94, HM1211B  1
 44 514776-8 ARMATURE ASS'Y 115V, HM1211B  1
 45 681635-2 INSULATION WASHER, HM1211B  1

 681624-7  INS. WASHER, HM1800,T1

 46 211087-9 B. BEARING 6200DDW, 4114  1
 211066-7  B. BEARING 6200LLB, BO4552

 47 213406-5 O RING 30, HR5000  1
 48 410163-8 BAFFLE PLATE, HM1211B  1
 49 265347-1 HEX BOLT M5X45, HR3851  2
 50 524631-6 FIELD ASS'Y 115V, HM1211B  1
 52 857315-4 NAME PLATE, HM1211B  1
 53 159034-1 MOTOR HOUSING , HM1211B  1
 54 643650-4 BRUSH HOLDER CAP, 5007F  2
 55 CB155 CARBON BRUSH SET, 194987-7  1

Page 2 of 3 2/13



Parts Breakdown HM1211B

 194987-7  CARBON BRUSH SET, 194987-7

 181048-2  CARBON BRUSH 155, HR5000

 56 284055-5 REAR COVER, HR3851  1
 57 942101-7 SPRING WASHER 5, 9005B  2
 58 922221-3 HEX BOLT M5X16, 6906  2

 922222-1  H.S.H. BOLT M5X16, HM1211B

 59 922371-4 H.S.H. BOLT M6X50, HM1211  4
 60 941151-9 F. WASHER 6, 5007NB  4
 61 931302-2 HEX NUT M6, HR2400  1
 62 942151-2 SPRING WASHER 6, 5007NB  1
 63 941151-9 F. WASHER 6, 5007NB  1
 64 911243-8 P.H. SCREW M5X25, GA7911  2
 66 182564-7 HANDLE SET, HM1211B  1
 67 911129-6 P.H. SCREW M4X16, HR5000  1
 68 651145-3 SWITCH, HM1211B  1
 69 421265-5 DUST COVER, HR3851  1
 71 265439-6 HEX BOLT M8X150, HM1100C  1

 952257-8  SPLIT PIN 3-20, HM1303B

 72 417003-1 SIDE HANDLE, HM1214C & HM1203C  1
 416009-6  SIDE HANDLE, HM1100C

 343322-8  SIDE HANDLE, HM1211B,T1

 74 417002-3 SIDE HANDLE CAM, HM1214C & HM1203C  1
 416396-3  HANDLE BASE 60,HM1100C

 416010-1  HANDLE BASE 60, HM1100C-T1

 343321-0  GRIP BASE, HM1211B,T1

 77 922316-2 HEX BOLT M6X14, HR3851  2
 78 343755-7 CUSHION PLATE, HM1211 (T2)  2
 79 182564-7 HANDLE SET, HM1211B  1
 80 321210-9 HANDLE SHAFT, HR3851  1
 81 682567-6 CORD GUARD 8, HM0810B  1

 682503-2  CORD GUARD 8-90, 9903

 82 664658-5 CORD (3X18X16 SJ), HR2511  1
 83 687001-1 STRAIN RELIEF, 6013BR  1
 84 911133-5 P.H. SCREW M4X18, N9501B  2
 85 645105-5 NOISE SUPPRESSOR, HK1800  1
 86 685700-9 SPONGE SHEET, 9035KB  1
 87 265914-2 H.S.H.BOLT M6X25, HM1211B  2
 88 257636-8 SLEEVE 6, HR3851  2
 89 262052-1 RUBBER RING 9, HR3851  2
 90 262051-3 RUBBER RING, HR3851  2

152620-7 SIDE HANDLE BASE CPL.,HM1100C  1
 344559-0  HANDLE SPRING 60,HM1100C-T1

 344379-2  HANDLE SPRING 60, HM1100C-T1

252640-2 WING NUT M8, HM1214C & HM1203C  1
417002-3 SIDE HANDLE CAM, HM1214C & HM1203C  1
 416396-3  HANDLE BASE 60,HM1100C

 416010-1  HANDLE BASE 60, HM1100C-T1

819063-3 MAKITA LABEL, DA3010F  2
150589-9 PLASTIC TOOL CASE,HR3851,HR5000  1
 150586-5  PLASTIC CASE, HM1211B

 182700-5  STEEL TOOL CASE, HM1211B

 181997-3  N/A

783202-0 HEX WRENCH 4, 2107F  1
835258-0 N/A  1
134909-5 SIDE HANDLE ASSEMBLY,HM1100C  1
 134793-8  SIDE HANDLE ASS'Y, HM1100C

810227-2 N/A  1

Page 3 of 3 2/13


